DLense SCAN PoTH Doc's
s ONE FiLe  (vor Lézz)

The electronic version of this file/report should have thesfe nante:

Type of document.Spill Number.Year-Month.File Year-Yeai- or Report name.pdf

File _spillfile _pdf

report. MW 302 M19Z -01-0]. FepsiBiLiry pdf
STVOY (ypr T ¢ 1)

Project Site numbers will be proceeded by the following:

Municipal Brownfields - b
Superfund - hw

Spills - sp

ERP -e

VCP - v

BCP -¢

non-releasable - put  .nf.pdf
Example: letter.sp9875693.1998-01 Filespilifile nf.pdf




b
“
O
o

£

b
e
<

-

> =

4

L

A —
S - } - -



ERM-Northeast

=t el
BUREAL OF WESTERN REMEDIAL ACTION
DIVISION OF HAZARDOUS

WASTE REMEDIATION

FEASTIBILITY STUDY

PHASES I, II and III
PLANT NO. 2
[...]
(o) Backhoes;
o Cranes and attachments (draglines and clamshells);
and

o Dozers and loaders.

Excavation, dredging and transport equipment would have to be
decontaminated before leaving the site, and other contaminant

containment procedures would be used as well.

Sediment would be removed by constructing a cofferdam or
silt curtain around the contaminated area of the creek and
dredging the sediments. Dredged sediments can be dewatered

and taken off-site with the contaminated soil.

Alternative 4: Soil Washing

Under this alternative, contaminated soil would be
excavated and washed on-site with a liquid medium for removal
of contaminants. Sediment would be removed by constructing a
cofferdam or slit curtain around the contaminated area of the
créek and dredging the sediments. Dredged sediments would be
dewatered and washed on-site together with the contaminated

3-5




ERM-Northeast

soil. Decontaminated soil/sediment would be backfilled while
the washing solution would be reclaimed or treated for removal
of the contaminants via the following treatment/disposal
technologies:
o Chromium Reduction;
o Neutralization;
Precipitation/Flocculation;
Sedimentation;
Filtration;
Granular Activated Carbon Adsorption;

pH Adjustment;

Belt Filter Press (for sludge dewatering):; and

Off-Site Disposal of Dewatered Sludge.

A schematic flow diagram of a typical soil washing
treatment train is presented in Figure 3-1. Additionaily,
soil segregation methods (e.g., centrifugation, gravity
thickening, screens and sieves, spiral classifier, cyclone,
hydroclone, and settling basins) may be used to separate the
soils into various particle sizes prior to the washing
process. The treated effluent would be discharged to the
POTW, surface water or ground water. Prior to implementation
of this alternative, treatability studies would be needed to
evaluate the soil washing medium and the appropriate wash
solution treatment process.

3-6




DECONTAMIRATED GASEOUS SO2
SOIL BACKFILL OR NlHSOa, CHEMICAL

(ON-SITE) H,80, ADDITION

T l |

CONTAMINATED SOIL WASH CHROMIUM PRECIPITATION
SOIL WASHING SOLUTION REDUCTION NEUTRALIZATION AND SEDIMENTATION
UNIT FLOCCULATION

Y

OFF~SITE
BELT FILTER PRESS/ » SLUDGE
SLUDGE DEWATERING DISPOSAL

WASH SOLUTION

GRANULAR
! FILTRATIORN ACTIVATED NEUTRALIZATION }— TO INJECTION SYSTEM

CAR3ON ADSORPTION {pH ADJUSTMENT) OR SURFACE WATER

Figure 3-1 : TYPICAL SOIL WASHING TRZATMZNT PROCESS TRAIN

Source: YEC, INC.




ERM-Northeast

Alternative 5: On-Site Solidification/Stabilization

Under this alternative, contaminated soil/sediment would
be excavated/dredged and solidified/stabilized on-site. There
are various types of solidification/stabilization processes
such as cement solidification, silicate-based processes,
sorbent materials processes, and thermoplastic techniques. The

objectives of the solidification treatment process are to:

Improve the handling and physical characteristics
of the waste;

Decrease the surface area across which transfer or
loss of pollutants can occur:

Limit the solubility of metal contaminants in the
waste; and

Make the soil less hazardous.

The success of this technology would depend primarily
upon two factors: {1) the site-specific waste
characteristics; and (2) the chemicals/binding reagents to be

applied to the soil.




ERM-Northeast

Alternative 6: On-Site Solidification/Stabilization and

Cappin

Under this alternative , contaminated soil/sediment would
be excavated/dredged and solidified/stabilized on-site then
capped. Basically this alternative is the same as Alternative
5 with the addition of a composite cap over the backfilled

solidified soil/waste.

Alternative 7: Oon-Site Storm Sewer Line Cleaning _ using

Hydraulic Scouring Techniques

This alternative uses a high pressure water wash to

dislodge contaminated sediment and debris. The sediments are

then vacuumed from the catch basin and the end of the line
using vacuum trucks. This material would then be taken to an
off-site landfill or to the site to be treated and disposed of

with the other soil/sediments.

3.1.2 Summary of Alternatives for Ground Water Migration

Control

The following four (4) alternatives have been identified

for control of ground water contaminant migration:




ERM-Northeast

Alternative No Action/Limited Action

Alternative Ground Water Extraction, Treatment, and
Discharge to Surface Water

Alternative Ground Water Extraction, Pretreatment, if
necessary, and Discharge to POTW

Alternative Ground Water Extraction, Treatment, and

Reinjection

Alternatives 2, 3 and 4 potentially involve on-site treatment
of contaminated ground water. Therefore, potential treatment

options are discussed independently.

Since both inorganic (e.g., arsenic, chromium, beryllium
and lead) and organic (e.g., benzene) contaminants are of
concern, the following two groups of treatment options were

evaluated:

1. Metal Treatment Options (Figure 3-2):
a. Conventional Chemical Precipitation,
b. Sulfide Precipitation;
c. Ion Exchange; and

d. Activated Carbon Adsorption




GASEOUS S0,
OR NaHSO,
P

#5509,

|

GROUNDWATER " CHROMIUNX PRECIPITATION TC ORGANIC
INFLUENT REDUCTION NEUTRALIZATION AND SEDIMENTATION TREATNENT
FLOCCULATION PROCESS

OFF-3ITE
BELT FILTER PRESS/}— SLUDGE
SLUOCE DEWATERING DISPOSAL

A. HETAL TREATHMENT OPTION 1

GROUNCWATER NEUTRALIZATICN SULFIDE
INFLUENT PRECIPITATION

h
BELT FILTER PRESS/| , OFF-SITE
SLUDGE DEWATERING SLUDGE
DISPOSAL

B. METAL TREATMENT OPTION 2

GROUNDWATER NEUTRALIZATION FILTRATION
INFLUENT (pH ADJUSTMENT) "

METAL HYDROXIDE
SLUDGE

C. HETAL TREATMENT OPTION 3
source: YEC, INC.

Figure 3-=2 : ETAL TREATMENT OPTIONS

3-11




ERM-Northeast

2. Organic Chemical Treatment Options (Figure 3-3):
a. Activated Carbon Adsorption;
b. Air Stripping and 0Off-Gas Treatment by Carxbon
Adsorption; and

Air Stripping followed by Carbon Adsorption.

Alternative 1: No Action/Limited Action

This alternative includes monitoring and 1land use
restrictions. The monitoring wells and downgradient supply

wells would be sampled and tested for contaminants

periodically. No treatment or disposal actions would be taken
relative to ground water remediation. Restrictions on the use
of supply wells within the area of influence would be

implemented by local government.

Alternative 2: Ground Water Extraction, Treatment and

Discharge to Surface Water

This alternative would involve extraction of ground water
through a pumping system in the vicinity of the site, followed
by on-site treatment to remove metal and organic

contamination. The objective of the treatment system would be




TREATMENT

GRANULAR

EZFTLUENT
FROM METAL - ACT{VATED HEUTRALIZATION ;

CARBON ADSORPTICN (pH ADJUSTMENT)

A. ORGANIC TREATMENT OPTION 1

l——> TO SURFACE WATER,

POTW OR REINJECTION
SYSTEN

TO SURFACE WATER,
POTW OR REINJECTION
SYSTENM

a———

CARBON
ADSORPTION
h
OFF-GAS
TREATMENT
EFFLUENT FROM FILTRATION o AIR NEUTRALIZATION
METAL TREATMENT “{ STREPPING (pH ADJUSTMENT)
B. ORGANIC TREATMENT OPTION 2
CARBON
ADSORPTION
OFF-GAS
TREATMENT
EFFLUENT FROM FILTRATION - AIR CARBON | ! NEUTRALIZATION
HETAL TREATMENT STRIPPING ADSORPTION {pH ADJUSTHMENT)

70 SURFACE WATER,
POTW OR REINJECTION
SYSTEM

gy

C. ORGANIC TREATMENT OPTION 3

Figure 3-3 . orcANIC TREATMENT CPTIONS

Source:YEC, INC.

3-13




ERM-Northeast

to meet Class C stream standards, for eventual discharge to

Two Mile Creek.

Ground water pumping and treatment is feasible, given the
nature of the aquifer and the level and type of metal and
organic contamination. Surface water discharge may also be
practical, so long as the volume of water does not produce
localized flooding problems. A State Pollutants Discharge
Elimination System (SPDES) permit would be required under this

alternative.

Alternative 3: Ground Water Extraction, Pretreatment, and

Discharge to City of Olean Wastewater Treatment Plant

This alternative is basically the same as Alternative 2,
with the exception that ground water (pretreated, if
necessary) would be discharged to a Publicly Owned Treatment
Works (POTW). The nearest POTW is operated by the City of

Olean and is serviced by an activated sludge treatment plant.

The POTW consists of a main pumping station (which
includes mechanical screens, influent pumps and aerated grit
chambers), primary clarifiers, aeration tanks, secondary
clarifiers, and a <chlorine contact tank. The treated
wastewater is discharged toc the Allegheny River.

3-14




ERM-Northeast

This plant has a design capacity of 7 MGD and is
currently operating at 4.5 MGD with an additional 1 MGD of
capacity reserved for use by surrounding communities. Table
3-1 lists the current limits of contaminants that are allowed
in discharges to the City of Olean sanitary sewver systemn.
Based on ground water samples collected during the RI the
ground water at the site presently meets these limits except
for arsenic. However, based on conversations with POTW
personnel, an on-site pretreatment system may be needed to
reduce chromium loadings to the POTW due to its discharge

limitations. Based on the Plant 2 anticipated ground water

extraction rate (i.e., 75 gallons per minute), POTW capacity

modifications do not appear to necessary.

Alternative 4: Ground Water Extraction, Treatment and
Reinijection

This alternative includes extraction, treatment and
reinjection of the treated ground water. A ground waterx
treatment system would probably have to treat the extracted
ground water down to NYSDEC Class GA water quality standards.
The reinjection system would require more engineering and

equipment than disposal to the POTW.

w
|

15



LIMITS OF TOXIC SUBSTANCES IN SEWAGE DISCHARGE*

Contaminant 24 Hour Composite

Chromium, Hexavalent 5.5 mg/1
lCopper (Total) .mg/1
Cadmium (Total) .0 mg/1
Cyanide (D) ‘ : .2 mg/1l
Zinc (Total) .0 mg/1
Nickel (Total) ' .9 mg/1
Arsenic (D) .02 mg/1
Lead (Total) .0 mg/1
Mercury (D) .7 mg/1
Silver (D) .2 mg/1
Trichlorethylene .0 mg/1

(D) - Dissolved- amenable to chlorination

*From City of Olean Sewer Use Ordinance.




3.1.3 Summary of Alternatives for Structures/Vats Remediation

Remedial alternatives for contaminated structures/vats are

summarized below:

Alternative 1: No Action/Limited Action
Alternative 2: Demolition/Dismantling and Off-Site
Landfill Disposal

Alternative 3: Decontamination of Structure Surfaces

Alternative 1: No Action/Limited Action

This alternative would include restricting access to
contaminated structures by boarding-up the on-site structures
and upgrading fencing around the site. The no action/limited
action alternative is presented here as a baseline against
which to judge other alternatives. This alternative may be
unacceptable in terms of environmental impact, public health,

and/or regulatory restriction concerns.




Alternative 2: Demolition/Dismantling and Off-Site Landfill

Disposal

The objective of this alternative is to remove or
decontaminate the source of the contaminated structures/vats
and to demolish the plant. The disposal of the materials
would be at an off-site construction and demolition (C&D)
landfill. This alternative consists of: 1) decontaminating
the structure using various methods (e.g., steam cleaning,
scarification, grit blasting); 2) demolition/dismantling of
structures, which can be done using a variety of methods
previously discussed; and 3) transporting the debris to a
landfill. Some of the materials may require additional

decontamination prior to landfilling in a C&D landfill.

Alternative 3: Decontamination of Surfaces

Steam cleaning, grit blasting and scarification can be
used to remove the contaminants from the structural surfaces.
As previously discussed this alternative involves the use of
technologies which would be selected for use based upon the

specific contaminant and surface characteristics.




ERM-Northeast

3.2 Screening of Remedial Alternatives (Phase II FS)

In this section, remedial alternatives discussed in Section 3.1
for soil/sediment, ground water and structures/vats are screened on
the basis of effectiveness and implementability. The objective of
the screening is to narrow the list of potential alternatives that
will be evaluated in detail during the Phase III FS. Pursuant to
the May, 1990 NYSDEC TAGM, cost was not used as an evaluation
criteria. The evaluation forms for effectiveness and
implementability from the above mentioned TAGM are included in
Appendix A. A summary of the scoring results are presented in

Tables 3-2 and 3-3.

3.2.1 Evaluation of Soil Remediation Alternatives

Alternative 1: No Action/Limited Action

The no action/limited action alternative has been
retained only to provide a baseline condition against which
other alternatives can be compared. As the title states, this
alternative involves no remedial action, except fencing the
site and land use restrictions. This alternative would leave
the site in its present condition and does not meet remedial

objectives.




I I B aE N BE M I S M SN e N S B O B E .
g 4 - - : - :

TABLE 3-2 PRELIMINARY SCREENING OF SOIL REMEDIATION ALTERNATIVES

Alternatives S8hort Term/Long Term Effectiveness Implementability Total

1 2 3 4 5 6 7 8 Sum 1 2 3 8um S8core
1. No Actién 4 0 1 0 0 0 0 0 5 - 9 2 3 14 19
2. Capping and Grading. 3 3 2 O o0 3 0O 1 12 8 0 3 11 23
3. Excavation & Off-Site 3 3 2 0 0 3 5 4 20 10 1 3 14 34

Landfill Disposal.

4. On-Site Soil Washing. 3 3 2 3 3 0 S5 3 22 6 1 2 9 31
Li: 5. on-Site Stabilizationy 3 3 2 3 3 0 5 3 22 7 1 3 11 33
S Solidification.

6. on~-Site Stabilizationy 3 3 2 3 3 0 8 2 21 8 0 2 10 31

Solidification and Capping

7. Storm Sewer Cleaning. 4 3 2 3 3 0 4 4 23 10 2 3 15 38




1Z-¢

HE U I B SN I S B aE A IR S AN I B R B S T

TABLE 3-3 PRELIMINARY SCREENING OF GROUNDWATER REMEDIATION ALTERNATIVES

Alternatives Sshort Term/Long Term Effectiveness Implementability Total
1 2 3 4 5 6 7 8 Sum 1 2 3 8um S8core
1. No Action 4 0 1 0 0 0 0 0 5 . 9 2 3 14 19
2. GW Extraction, 4 4 1 3 3 0 4 2 21 8 0 3 11 32
Treatment,

& Discharge
to Surface Water.

3. GW Extraction, 4 4 1 3 3 0 4 2 21 8 0 3 11 32
Pretraetment,
& Discharge
to POTW.

4. GW Extraction, 4 4 1 3 3 0 3 1 19 6 0 3 9 28
Treatment,
& Reinjection.




ERM-Northeast

Effectiveness

No action/limited action is not considered effective,
becauselenvironmental and public health risks (due to the
contamination at the site) would not be alleviated by this
alternative. The magnitude of risks would remain the same and
any reduction in risk would be due to natural attenuation.
The contaminated soils/sediments would continue to be
subjected to surface water percolation and run-off as well as
lateral . and vertical seepage, which could cause additional
ground water and surface water contamination. Additionally,

chromium could potentially migrate via fugitive dust.

Implementability

There would be no significant technical difficulty

associated with the implementation of this alternative. Land

use restrictions associated with this alternative would
require minor coordination activities between NYSDEC and the

local government.




ERM-Northeast

Alternative 2: Capping of Contaminated Soils;

Removal of Sediments

This alternative involves capping the site, or a portion
of it, with a composite cap and grading the surrounding area.
Capping of the soils would limit fugitive dust migration. It
would also 1limit surface water infiltration thereby
controlling contaminated ground water nigration. Contaminated
sediments from Two Mile Creek would be dredged, dewatered and
disposed of in an off-site landfill or consolidated with the

on-site soils prior to capping.

Effectiveness

A properly installed and maintained cap would be
effective in limiting exposure and fugitive dust migration,
since the contaminated soil would be physically isolated.
This alternative would satisfy the remedial action objectives
and would alleviate the short-term risks to human health once
the cap is in place. However, potential for long-term risks
would still exist, since the source of contamination would